
Municipal Water Use
–––––––––––––––––

UZWATER

Editor: 

Viktoras Račys
Kaunas University of Technology

DRAFT VERSION



2

Editor: 
Viktoras Račys

Kaunas University of Technology

Production by The Baltic University Programme, Uppsala University, 2015
Layout: Magnus Lehman
Cover Photo: P. Juuti.



3

Municipal Water Use

Editor: 
Viktoras Račys

Kaunas University of Technology

UZWATER

This compendium is produced for the master level course in the UZWATER pro-
ject. It consists of some newly written material as well as previously published 
texts extracted from freely available books, reports and textbooks on the Internet, 
dominated by publications from the Baltic University Programme. The sources 
[...]
bers, detritus tanks, aerated grit chambers, and vortex-flow grit chambers. The 
horizontal-flow grit chamber is, fundamentally, a velocity-controlled channel. 
The velocity is controlled by a proportional weir or Parshall flume. The detritus 
tank is a square horizontal-flow grit chamber. The tank is basically a sedimenta-
tion basin with a very short detention time. The flow is directed across the tank 
by a series of gates or weirs and discharges over a weir that runs the length of the 
opposite side of the tank. In aerated grit chambers, air is introduced along one 
side of the tank near the bottom and causes a spiral roll pattern perpendicular to 
the flow through the tank ( Figure 7.4 ). The vortex systems rely on a mechanical-
ly induced vortex to capture grit ( Figure 7.5 ). 

Figure 7.4 Spiral roll pattern in an aerated aerated grit chamber. ( Source: 
Metcalf & Eddy, 2003.)

While they have been used for many decades, horizontal-flow grit chambers 
and detritus tanks are no longer favored in the United States. The remainder of 
this discussion focuses on the preferred alternatives: aerated grit chambers and 
vortex chambers.

Aerated Grit Chamber. As the wastewater moves through the chamber in a 
spiral pattern ( Figure 20-12 ), heavier grit particles settle to the bottom of the 
tank. Lighter particles that are principally organic remain in suspension and are 
carried out of the tank. The velocity of roll of water across the bottom of the tank 
controls the size of particles of a given specific gravity that will settle out (Al-
brecht, 1967; Sawicki, 2004). The rolling action induced by the air diffusers is 
independent of flow through the tank. The rate of air diffusion and the tank shape 
govern the rate of velocity of the roll. The particles that are settled out are moved 
by the spiral flow of the water across the bottom of the tank to a grit hopper or 
trough. The grit is removed from the hopper with one of the following: chain and 
bucket collectors, screw augers, clamshell buckets, or recessed impeller or air lift 
pumps. 



91

Vortex Grit Chamber. Wastewater is brought into the chamber tangential-
ly( Figure 20-13 ). At the center of the chamber a rotating turbine with adjust-
able-pitch blades along with the cone shaped floor produces a spiraling, dough-
nut-shaped flow pattern. This pattern tends to lift the lighter organic particles 
and settle the grit into a grit sump. The effluent outlet has twice the width of the 
influent flume. This results in a lower exit velocity than the influent velocity and 
thus prevents grit from being drawn into the effluent flow. It should be noted that 
centrifugal acceleration does not play a significant role in removing the particles. 
The velocities are too low. Solids are removed from the sump by a grit pump or 
an air lift pump. Typically, air or water scour is used to loosen the compacted grit 
just before it is removed from the chamber.

Figure 7.5 Vortex grit chamber. ( Source: Metcalf & Eddy, 2003.)

7.6 Primary treatment
7.6.1 Introduction 
Primary treatment is the first process in the wastewater treatment plant to remove 
a significant fraction of organic particulate matter (suspended solids). These sus-
pended solids contribute to biochemical oxygen demand (BOD 5) of the waste-
water. Thus, removing suspended solids also reduces BOD 5. The process is im-
portant because the reduction of suspended solids and BOD 5 lowers the oxygen 
demand, decreases the rate of energy consumption, and reduces operational prob-
lems with downstream biological treatment processes. Primary treatment also 
serves the important function of removing scum and inert particulate matter that 
was not removed in the grit chamber. The scum consists of grease, oil, plastic, 
leaves, rags, hair, and other floatable material. 

The principal form of primary treatment is sedimentation. Consequently, this 
process is often referred to as primary sedimentation. It is the oldest and most 
widely used unit operation in wastewater treatment. Other modifications and al-
ternatives that have seen increasing use are enhanced sedimentation, fine screens, 
and ballasted flocculation/sedimentation. 

Design Philosophy 
Historically, the design goal of primary treatment has been framed in the con-
text of an arbitrary percentage removal of total suspended particles without a 
justification for the selection of the percentage removal or a means of assessing 
whether or not the goal has been achieved. A currently evolving philosophy is 



92

that the primary clarifier should be designed on the basis of the oxidative capac-
ity of the downstream biological processes. Primary clarifiers can remove more 
BOD and solids for less operational cost than any other treatment process in use 
today (Wahlberg, 2006). Thus, it makes both economic sense and design sense to 
remove, to the maximum extent possible, the settleable solids and settleable BOD 
by primary settling. 

From an operational perspective, under most situations the design should 
minimize the conditions that promote biological activity in the primary clarifier. 
An exception to this approach occurs when biological phosphorus removal is to 
occur downstream possible, the settleable solids and settleable BOD by primary 
settling. From an operational perspective, under most situations the design should 
minimize the conditions that promote biological activity in the primary clarifier. 
An exception to this approach occurs when biological phosphorus removal is 
to occur downstream. In this case, the primary clarifier maybe used to generate 
volatile fatty acids to promote biological phosphorus removal (Wahlberg, 2006). 

Alternatives 
Circular and rectangular tanks are the most common configurations. Square tanks 
with circular sludge collection mechanisms have been used. These have generally 
proven unsatisfactory because of sludge build up in the corners, and fouling of the 
more complex sludge collection mechanism. Stacked rectangular tanks have been 
used where space is highly restricted. They have a much higher construction cost 
and require more complex structural design. Plate settlers have become an impor-
tant design alternative in primary sedimentation. Of the alternatives, rectangular 
and circular tanks with and without plate settlers are favored for primary sedimen-
tation. The following discussion will focus on these preferred alternatives. 

7.6.2 Circular tanks 
In circular tanks the theoretical flow pattern is radial. The wastewater is intro-
duced either in the center or around the periphery( Figure 7.6). The center-feed 
type is more commonly used for primary treatment. The wastewater is carried 
to the center of the tank by either a pipe suspended from a bridge or one that is 
encased in concrete below the tank floor. At the center of the tank, flow enters a 
circular feed well that is designed to distribute the wastewater flow equally in all 
directions. 

Small circular tanks (9 m diameter) have sludge removal equipment support-
ed on beams spanning the tank. Larger tanks have a central pier that supports the 
equipment. Access for service is provided by a bridge-walkway. The bottom of 



93

the tank is sloped to form an inverted cone. The sludge is scraped to a hopper 
located near the center of the tank. 

To provide redundancy, a minimum of two tanks is provided. Tanks are typi-
cally arranged in pairs with a flow-splitting box between them . Concrete is com-
monly used for construction of tanks for municipal systems. Circular tanks are 
favored because they require less maintenance, the drive bearings are not under 
wastewater, and the construction cost is generally lower than that for rectangular 
tanks. The disadvantages of circular tanks are that they require a larger footprint 
because they cannot be built with a common wall, and that they require more yard 
piping and pumping facilities. 

7.6.3 Rectangular tanks 
Although transverse and vertical flow tanks have been used, the typical primary 
settling tank is designed for longitudinal flow. (Figure 7.7) The flow enters and 
exits through the narrow ends. Wastewater is carried to the tank in a covered 
channel. It enters the tank through one or more inlet ports. A baffle is provided 
immediately downstream of the inlet to dissipate the inlet port velocity and dis-
tribute the flow and solids equally across the cross-sectional area of the tank.

Figure 7.6 Circular primary center-feed setting tank. ( Source: Metcalf & 
Eddy, 1991.)

Typically chain-and-flight scrapers are used to remove sludge. The chain-
and flight system differs from that used in water treatment plant settling tanks in 
that the “return” of the flights is placed at the top of the clarifier to remove scum. 
Sludge is carried to a hopper at one end of the tank. In larger tanks, this hopper 
will be a transverse trough with a cross collector that carries the sludge to one 
side of the tank where the sludge take-off pipe and pump are located. Because the 
tanks are typically built in multiple units for redundancy, a common sludge pump 
may serve several clarifiers. 

Rectangular tanks are favored when space is a constraint because they may 
be constructed with a common wall and piping arrangements are more econom-
ical than for circular tanks. They have had the disadvantage that drive bearings 
are under water. The use of nonmetallic equipment in the tanks has significantly 
reduced the maintenance needs of rectangular tanks.

Figure 7.7 Rectangular primary settling tank. ( Source: Davis and Cornwell, 
2008.)



94

7.6.4 Sedimentation basin design 
General. The general design criteria for both circular and rectangular tanks are 
presented here. The special considerations that apply only to one or the other type 
are discussed separately in later sections that deal with these types specifically. 

Redundancy. Multiple units capable of independent operation are requiredfor 
all plantswhere design average flows exceed 380 m3/d(GLUMRB, 2004). 

Hydraulic load. The historic hydraulic design approach was to use the design 
average flow rate. The peak flows maybe a factor of 2 or 3 times the design aver-
age flow and in extreme cases, especially in very small communities or those with 
combined sewers, it may be as high as10 to 15timesthe design average. Young 
et al. (1978) suggest that the peak four-hour flow rate is an appropriate basis for 
design. If the design philosophy is to maximize the efficiency of the primary clar-
ifier in order to minimize the load on the downstream biological processes, then 
the hydraulic design should address the peak flow. This maybe accomplished by 
equalization , or by sizing of the primary clarifier for the peak flow, or a combina-
tion of these techniques. An equalization basin provides a means of damping the 
peak flow, but it does not eliminate it. 

An alternative approach is to design for less extreme peak-to-average flow 
rates in the primary clarifier and to design the biological treatment unit to handle 
the increased BOD load during peak flow events. This approach is advocated 
when low BOD loads predominate and a less efficient primary clarifier provides 
the organic matter required to support the microorganism mass. This condition 
frequently occurs in small plants at start-up. 

Recycle streams from waste activated sludge, thickening supernatant, digest-
er supernatant, dewatering operations, and backwashing must be considered in 
the hydraulic load. The potential for surges from these sources to disrupt the 
performance of the clarifier is high (WEF, 1998). The use of the primary clarifier 
as a thickener for waste activated sludge is particularly troublesome and should 
be avoided except in extenuating circumstances. However, it is recommended 
that the piping system be designed so that the primary tank can be used when 
the waste activated sludge thickener is out of service. Surges from other recycle 
streams should be minimized or returned during low-flow periods. 

Overflow rates. Recommended overflow rates range from 30 to 50 m/d(m3/d· 
m2) at average design flow without waste activated sludge recycle (Metcalf & 
Eddy, 2003; U.S. EPA, 1975). Recommended peak hour overflow rates range 
from60 to 120 m/d(Metcalf & Eddy, 2003; Reardon, 2006). GLUMRB (2004) 
recommends an overflow rate of 40 m/d at the average design flow and 60 to 80 
m/d at the peak hourly flow. 



95

Where waste activated sludge must be returned to the primary clarifier, the 
recommended overflow rates at average design flow range from 24 to 32 m/d. 
The peak hour overflow rates range from 40 to 70 m/d (Metcalf & Eddy, 2003). 
GLUMRB recommends a peak hour overflow rate less than 50 m/d when waste 
activated sludge is returned to the primary clarifier. 

Hydraulic detention time. Typical theoretical hydraulic detention times range 
from 1.5 to 2.5 hours with a typical value of 2.0 hours. While not explicitly stated, 
it is assumed that these detention times are at the average design flow rate. Actual 
detention times maybe considerably less han this. For example, reported dye tests 
on a tank with a theoretical detention time of 202 minutes had an actual detention 
time of 74 minutes (Daukss and Lunn, 2007). 

From data presented by Wahlberg (2006), it appears that the fraction of solids 
removed by settling reaches a maximum in about 30 minutes at average design 
flow rates. This coincides with a 30 minute flocculation time to achieve the min-
imum supernatant concentration (Parker et al., 2000). 

Low-flow periods at plant start up may result in substantially longer detention 
times with resultant septic conditions. Detention times of more than 1.5hour-
swithout continuous sludge withdrawal may result in resolubilization of organic 
matter. This will reduce BOD removal efficiency and potentially result in odor 
problems (WEF, 1998). Multiple tanks allow more flexibility during the start up 
of a new plant. 

Velocity. In practice, the linear flow-through velocity has been limited to 
0.020 to 0.025 m/s to prevent scour and resuspension of settled solids (WEF, 
1998). 

Weirs and weir loading rates. The most common type of weir plate is one 
made with 90-degree v-notches at 150 or 300 mm intervals. This design is select-
ed in preference to a flat plate or a square notch weir that are subject to unbal-
anced flow if they are not perfectly level and/or they are subject to wind effects 
(Tekippe, 2006).

Weir loading rates have little effect on the performance of primary settling 
tanks with wall depths greater than 3.7 m (Metcalf & Eddy, 2003). In practice 
weir loading rates seldomexceed120 m3/d· m of weir length in plants with aver-
age design flow rates less than 3,800 m3/d or 190 m3/d· min plants treating more 
than 3,800 m3/d(WEF, 1998). 

However, Metcalf & Eddy(2003) reported loading rates ranging from125to 
500 m3/d· m with a typical value of 250 m3/d· m. 

Sludge hoppers. Because the raw sludge is very sticky, it tends to accumulate 
on the sludge hopper sides, in corners, and arch over the sludge draw-off piping. 



96

To minimize these effects, the sludge hopper side walls should have a minimum 
side wall slope of 1.7 vertical : 1 horizontal (60 from horizontal), and the bottom 
dimension should not exceed0.6 m. Extra depth sludge hoppers for sludge thick-
ening are not acceptable (GLUMRB, 2004).

Table 21-1 Typical design criteria for primary sedimentation basins (Mac-
kenzie, 2010)

7.7 Other primary treatment alternatives 
Three modifications/alternatives maybe used in primary treatment. Enhanced 
sedimentation and plate settlers are modifications to standard sedimentation, and 
fine screens are used in lieu of sedimentation. Each of these will be discussed in 
the following sections. 

7.7.1 Enhanced sedimentation 
The simple act of promoting increased contact between particles at the inlet of 
the sedimentation basin is a form of enhanced sedimentation. More common-
ly, enhanced sedimentation refers to the addition of chemicals. This practice is 
called chemically enhanced primary treatment (CEPT)., the addition of chemi-
cals, followed by gentle agitation results in coagulation of particles. The resulting 
increase in particle size enhances the efficiency of sedimentation. Increases of 
40 to 80 percent in organic carbon removal and60 to 90 percent in total suspend-
ed solids removal can be achieved in shorter settling times than conventional 
sedimentation. CEPT is most effective if a complete treatment train, including 
rapid mix, coagulation, and sedimentation, are provided. However, substantial 
improvements can be achieved by adding the chemicals to aerated grit chambers 
or other upstream facilities for mixing, and using the inlet structures of a conven-
tional primary settling tank to provide flocculation. 

Alum(Al 2(SO)4· 14H2O) or ferric chloride (FeCl3) added in conjunction 
with anionic polymers are the chemicals most frequently used. Current practice 
is to use metal salt doses on the order of 20 to 40 mg/L in combination with 
polymer doses of less than 1 mg/L. Metcalf & Eddy(2003) recommends veloc-
ity gradients for flocculation in the range 200 to 400 s1. The use of metal salts 
also results in precipitation of phosphorus. This maybe a positive step in meeting 
discharge standards. It also maybe detrimental to the downstream biological pro-
cesses that require phosphorus. As an alternative, anionic polymers alone in high 
doses(8 mg/L) are effective coagulants that do not remove phosphorus(Reardon, 
2006). CEPT maybe used on an intermittent basis to achieve effective primary 



97

sedimentation during peak hydraulic events. This approach uses less chemicals 
and produces less sludge to handle. 

7.7.2 Plate settlers
Although plate settlers have not been commonly used in municipal wastewater 
treatment plants in the United States, they have been used extensively in Europe. 
Metcalf & Eddy(2003) suggests an appropriate application is in conjunction with 
CEPT. 

The common design isa countercurrent flow pattern. The influent is fed under 
the plates or tubes and flow is upwards. Solids settle to the plate and slide down 
the surface to the bottom of the tank. For primary sedimentation applications, they 
increase the settling area by a factor of 8 to 10. This permits a smaller footprint 
or increases the capacity of existing overloaded tanks. They have been reported 
to produce a more dilute sludge. This may increase the cost of sludge handling.

Chapter 7 sources
1-Bengt Hultman, Erik Levlin, Lena Johansson, Nasik Al-Najjar, Puhua Li & Elzbieta P∏aza Wastewater 

Treatment Technologies, BUP Environmental science, Chapter 14, Lars-Christer Lundin & Lars Ryden.
2-Daukss, P. (2006) “Design Considerationsfor Screening,” presentedat Michigan Water Environment 

Association ProcessSeminar, GrandRapids, Michigan, November, 2.
3-Lars Gillberg, Bengt Hansen, Ingemar Karlsson, Anders Nordström Enkel, Anders Pålsson, “About Water 

Treatment” Water and Wastewater Treatment: Handbook Helsingborg,Kemira Kemwater 2003, ISBN 91-
631-4344-5

4-Forstner, G. (2007) “Screen Selection Simplified,” Water Environment & Technology, October, pp. 60–64. 
5-GLUMRB (2004) Recommended Standards for Wastewater Facilities,Great Lakes–Upper Mississippi River 

Board of State andProvincial PublicHealth andEnvironmental Managers, Health Education Services, 
Albany, New York, pp. 70-1–70-7.

6-Krebs, P., D. Vischer, and W. Gujer (1992) “Improvement of SecondaryClarifier Efficiency by Porous Walls,” 
Water Science Technology, vol. 26, nos. 5/6, pp. 1,147–1,156.

7-Keller, J., C. Wallis-Lage, andI. Crabtree (2006) “The Fine Art of Screening,” Water Environment & 
Technology, De cember, pp. 52–55. 

8-Mackenzie L. Davis Water and Wastewater Engineering: Design Principles and Practice, McGraw-Hill New 
York (2010) ISBN: 978-0-07-171385-6, 1301p.

9-Metcalf & Eddy (2003) Wastewater Engineering: Treatment and Reuse, 4th ed., McGraw-Hill, Boston, 
Massachusetts, pp. 396–417. 

10-Pettit, M. V. (2006) “Rectangular Clarifiers,” in Clarifier Design, 2nd ed., Water Environment Federation 
Manual of Practice no. FD-8, pp. 499–581.

11-Reardon, R. D. (2006) “High-Rate and Wet Weather Clarifier Design Concepts and Considerations,” 
Clarifier Design, 2nd ed., Water Environment Federation Manual of Practice no. FD-8, p. 71–77.

12-Sawicki, J. M. (2004) “Aerated Grit Chambers Hydraulic Design Equation,” Journal of Environmental 
Engineering,vol. 130, no. 9, pp. 1,050–1,058.

13-Tekippe, R. J. (2006) “Circular Clarifiers,” in Clarifier Design, 2nded., Water Environment Federation 
Manual of Practice no. FD-8, pp. 397–488

14-Wahlberg, E. J. (2006) “Primary Clarifier Design Concepts and Considerations,” in Clarifier Design, 2nded., 
Water Environment Federation Manual of Practice no. FD-8, pp. 9–42.

15-WEF(2006) in Clarifier Design, 2nded., Water Environment Federation Manual of Practice no. FD-8.



98

16-Wilson, G., G. Tchobanoglous, andJ. Griffiths(2007a) “The NittyGritty: Grit Sampling and Analysis,” Water 
Environment & Technology, July, pp. 64–68. 



99

8.1 General considerations on biological treatment
8.1.1 About biological treatment
Biological treatment is normally the second treatment stage in a wastewater treat-
ment plant and is therefore also known as secondary treatment. Usually the water 
is first treated mechanically (primary), and then undergoes a biological treatment 
stage that is designed to separate and break down organic contaminants with the 
aid of microorganisms. The contaminants are converted into a biological sludge 
(= cell mass).

The decomposition cycle is a very complex process that consists of a long se-
ries of subsidiary reactions. The rate of decomposition depends on many factors. 
In addition to oxygen content, pH, microorganisms, temperature, contaminant 
type, toxic substances and treatment method, the particle size of the contaminants 
is also very important.

The contaminants in wastewater are primarily broken down by bacteria. 
These bacteria usually specialise in breaking down a specific substance or group 
of substances. As mentioned previously, wastewater contains a variety of dif-
ferent contaminants, which means that a number of different species are used 
in biological treatment. The above-mentioned factors, such as oxygen content, 
temperature, etc., also influence the combination of species that are chosen. 

The bacteria that are used in biological treatment are not the same sort of 
bacteria we usually think of. They are not disease-causing (pathogenic) bacteria, 
but naturally occurring bacteria that are found in soil and water. In a biological 
treatment process these bacteria are simply brought together in large numbers to 
tackle the decomposition process in a limited space.

Biological treatment systems are normally designed to break down organic 
substances. Nutrient salts, such as nitrogen and phosphorus, are only marginally 
reduced in a normally loaded, conventional biological treatment system. Only the 
proportion of nitrogen and phosphorus that is assimilated (taken up) by the cell 
mass is removed. Usually we would expect this to be equivalent to a BOD5/N/P 
ratio of 100/5/1 based on the influent values. The TS content of this sludge, the 
excess sludge, would contain around 7-10% N and 1-3% P.

Chapter 8.
General Considerations on Municipal 
Wastewater Secondary (Biological) Treatment



100

A biological treatment process also contains other microorganisms in addi-
tion to bacteria. A variety of different higher-level species (protozoa and meta-
zoa) are always present in the treatment process. Just like the various species of 
bacteria, these species carry out various tasks in the treatment process. Some live 
by eating particles and free-swimming bacteria (see activated sludge process). 
Others live on dead or living bacteria and organisms. There are worm-like organ-
isms (oligochaetes) that tunnel through the biomass and improve water penetra-